6.000--6.007 EXHAUST 6.000--6. 007

INDEX PART suQ. ' PER INDEX PART SUG.

B 040 LT DESCRIPTION AND MODELS o ot il o DESCRIPTION AND MODELS g::
MUFFLER MUFFLER—Continved

6.000 MUFFLER ASSEMBLY, Exhaust

320427 {Supersedes 304126 {(Not used on
bodies $97-9) 120-1204-1208-12084
320428 (Used on bodies 997-9) (Supersedes
3099571 1208
315954 Front . . . .120C-120CA~120CD-138CD
R e R T . .115C
77555 {Supersedes 324236~348753} 1600~
700-1800-1900
377549 { Supersedes 324235—348754} 1601-1A~
1D-2-1701-1A-2-1801-1A-1901-1A
Tt o e T ey 1705-34-5
377538 1303—3;«-4-5-6 7-8-1903- 34-4~H-6-7-8
2315989 HBATS S o e e 120C-120CD
316617 RORT L T Lo e ls el 2 i il 120CA
317707 Hegl o vl ki) Fo ey A 138CD

6.001 TUBE, Muffler outlet

2661 {Not used on bedies 997-9) 120-120B
9843 Used on bodies 997-9. . . . . . 1208
g S Lty R e T . 1204-120BA
0 AT P S R S e 3 . .120C-120CD
R (e, e e R i e s e R
e T IV e ’ + +1600-1~1D-1700
TR E Tt o L g g e e T T 16014
BRI S, Y S i ik R 1 1602
R e N =5 S et =, "1 o e e s S gL 1700-1
e e R S et el St W [ LR 17014
B N e el L ol ot T o g M L i 1702
I e R e o o i e P 170%
B i Y s s, Bl o TS 17024
Eatees gt et g T o i TS gy R ) 1705
ST e ake g, T A S PR ek e T e 1800-1
S TS S S TR A e 18014
L e PSS B AR R VR . 1803-6
348329 : o 18034
341699 L B | * # & & T & % & 8 1804_7
e e A T T L T il . .1805-8
256570 (For bodies 1463-7%-8%-9%). ,1900-1
771114 (Not used with bodies 1463-73—83—
52} 1900-1
356516 i Sl e 19014
R N R N ST Pt e A i 1903-5
Bl e B W R MR o B ey 1 WL A 19034
T L Ul N Tl e T R Tt oy M 1904-7
AT o T i e Wt T Y 4 T e S 1905-8
367105 A T e T1960

6.002 BRACKET ASSEMBLY, Muffler outlet tube

1759658 . . 120C-120CA-120CD-138CD-115C
2 818 1600-1~1A“1D-2—1700 1-14-2-1800~1-
14-1900

324668 Intermediate, . .16014-17014-18014~
: 19014
33h242 e e 1 e A R | g o r s
335449 Intermediate. . + + + o = « & 17034
248090 1803 3A-4-5-6-7-8-1903-3A-4-5-6-7-8
248109 Intermediate. . . . - . 18034-19034
215971 (50.00%) Screw ,5/16-24 x 1-1/16 hex hd (to
frame) 120C-120CA-120CD-1%8CDB-115C

5577 (50.00%) Screw . . .5/16-24 x 7/8 hex hd {to
frame) 16th thru 15th series

2877 (50.200) Washer plain. . . 120C-120CA-120CD-
138CD-115C

go L2001 Washer plain. 16th thru 19th series

2504 (50,220} Lockuasﬁer i o o e R

e e S S S Y

P i o e e e e el ol = S S W ST SV

6.002 BRACKET ASSEMBLY - Continued
t 5/16-24

E gg (% .100) Nu
7 003) flamping screw. 5/16-24 x 1-3%/8 hex
hd 120C-120CA-120CD-138CD-11RC
8043 (50.003) Clamping screw 5/16-24 x 1-1/4 hex
hd 16th thru 19th series

6044 (50.230) Lockwasher. . 5/16 Shakcgzouf 120C-
20CA-120 138CD~-115C 1
302714 Washer 5/16 plain spl + . . . . . .

120C thru 19th series 2

6.003 BRACKET, Muffler outlet tube

AODERI  F R R | e A 120-120A-120B-120B4
204025 Intermediate. . . . « « 1204-120BA
6661 (50.003) Screw . . . %/8-24 x 3/4 hex hd {to
frame) . . . . 120-120A-120B-120BA
7819 (50.003) Screw . . . .%/8-24 x 1" hex hd {to
insulator) 120A-120BA~120CA
7853 (50.00%) Clamping screw. .3%/8-24 x 1-1/8 hex
hd 120- 120A—1208~1ZOBA
5049 (50,2000 Washer 3/8" spl . . . . . . . .
506 {50.220} Lockwasher Z/8" . . + . . v o 4 4
7006 (50.100) Hut 3/8-24. « « v « v s v + & el
6.004 INSULATOR, Muffler cutiet tube bracket
300436 Intermediate. . ., ,120A-120BA-120CA
P il A R b (A o « » 120C thru 19th geries
315970 Rivet . . . . 120C thru 19th series
6087 (50.003) Screw .H/16-24 x 1" hex hd to frame
120A-120BA-120CA
228635 Washer spl. . . . .120A-120BA-120Ch
5504 (50.220} Lockwasher 5/16 . .1204-120BA-120CA
7005 (F0.100) MNut 5/16-24 . « 1204~120BA-120CA
6.005 CLAMP, Muffler outlet tube

332478 « « 1700-1-1A-2-1800-1-1A-1900-1~1A
i i i et P i e . PR 2 170%-34-5
333477 1803—Sﬁ—4-5-6~7-8~1903—3ﬂ-4-5-6—7—8
333486 (50.091) "U" Bolt. + 1700-1-14-2-1800-1~1A-
1900-1-14
335261 0 (500911 W Bolt. . i w 1703-3A-5
323485 (50.091) "U" Bolt. . .1803-3A-4-5-6-7-8-1903%

34-4-5-6-7-8 1

7305 | £50. 2000 Nut 571618« 0 wis im s 0 el 2

£.006 REPAIR EQUIPMENT, Muffler
351999 120-120B-120C-120CD-138CD-1150-1600

1-2-1700-1~1A-2-1%00~1-14 1

6.007 SUPPORT, Muffler

302663 {Not used on bodies 997-9) 120-1204
120B-120BA 1
209844 {Used on bodies 967-9)., . . . . 1208 1

* Psed on Domestic carg without Econo Drive prior to Noior
N¥o. B-9850, and on Xotors No. B-9875, 9880, 9884, §831,
9896, 9958, 9959, 9960, 11297, 11311, 11312, 11313, 11318,

11324, 11325, 11328, 11328,

** #sed on all cars not listed above.
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6.007--6.1015 EXHAUST 6.007--6,1015

PER
CAR

INDEX PART SUG.

NO. NO. LIST DESCRIPTION AND MODELS

INDEX PART SUQG. o
NOD. NO. LIST DESCRIPTION AND MODELS CAR

MUFFLER—Continued

6.007 SUPPORT, Muffler - Continued
7819 (50.003) Scraw 3/8-24 ¥ 1 hex hd (to

insulator) . .120-120A-120B-120BA 1
7863 (50.003) Clamping screw 3/8-24 % 1-1/8 hex
bd. LEy T 120-1204-120B-120B&A 1
5049 (50.200} Washer 3/8. . .120-120A-120B-120BA 1
5506 {50.220) Lockwasher 3/8,120-1204-120B-120BA 2
7006 (50.100) MNut 3/8~24. . .120-120A-1208-120BA 2
6.008 BRACKET & CLAMP ASSEMBLY, Muffler support
*%333490 + .1700~1-1A-2-1800-1-14-1900-1-14 1
ERBA L e AT e T e voee 2 1703 1
T T R U B i P e e e 1?03A—1705 1
Tl Ay h ey e LI 1803-4-6-7-1903-4-6-7 1
sy T e s R R 1802A-5-8-1903A-5-8 1
7819 (50,0031 Screw 3/8-24 x 1 hex hd. {to
IE40 B 700 ) ol R R B B 1
5049 (50.200) Washer 3/8 plain. . . . . . . .. i
5506 (50.220) Lockwasher 3/8, . . . . . . Sl
7006 (50,1000 Nut 3/8-24. « v « ¢ v 4 . w4 . 1
6.009 BRACKET, Muffler support
316035 : Front . . . 1200—120&-12000—13900 3
2160%9 Lt o e Th | BT Mt b e L 115¢ 1
EOTAREORl e = L . 11600-1-1A-1D-2-1700 1

7819 (50.003) Screw 3/8~24 x 1 hex hd. (to
insulator} 120C-120CA-120CD-138(0D-
-11”C-1600-1-14-1D-2 1
7820 150.003) Clamping screw 3/8-24 x 1-3/8 hex
hd . .120C-120CA-120CD-138CD-115C 1
5304 [50.003) Clampling screw 3/8-24 x 1-1/2 hex
hd . . « » +1600-1-1A-1D-2-1700 1
*302714 Washer spl 5/16 .120C-120CA-120CD-
138C0-115C-1600-1-1A~1D-2-1700 2
5049 (50.200) Washer 3/8 spl. .120C-120CA-120CD-
138CD-115C-1600-1-14-1D-2 1
Ah06 (50.220) Lockwasher 3/8. . . + + o 4 « & . X
6048 (50.230) Lockwasher 3/8. ,120C-120CA-120CD-
138CD-115C 1
7006 {50.1007 Nut 3/8-24. . . « « « « v s = + & X

6.010 [INSULATOR, Muffler support bracket

200436 (Supers 3168371 .120 thru 19th Sr, 1
6087 (50.00%3) Screw 5/16-24 x 1 hex hd to frame
120-120A~120B-120BA 2
5R77 (50.003) Screw H/16-24 x 7/8 hex hd

120C thru 19th Se. 2
3909 (50.200) Washer H/16 plainspl . . . . . . 2
5504 (50.220) Lockwasher /16 . . . . . . . . . 2
7005 (50.100) MWut 5/18-24 . « . . . - 4+ ¢ . 2

EXHAUST PIPE

6.100 PIPE ASSEMBLY, Exhaust

302655 Not used op bodies 997-9
120-120A-120B-120B4 1
309850 Used on bodies 997-9, . . . . 120B 1
2157065 . & g 1200#1200A—1200Dh1§800 1
316081 b TR T o v R 115C 1
1324251 TR A e R, O
324215 il LR P R L 1601-1A-1D-1 1
**223469 WD v » o s ¢ o » o 1700-1800-1900 1
223606 il R A o e o oo J1700-14-2 1
335280 B M, e S W i 1703—3A51
WERZas e E  E Ea 1801-1A-1901-14 1
348336 1803*3A-4*5-6—?~8~1903 h=~4-5-6-7
-8 1
33792 BUE: S T oy 8 « + 1700-1B00-1900 1
373187 (50.003} Screw (to manifold) 3/8-24 x 1-3/8
hex hd 1703-3A~5-1803-3A-4-5-6-7-
8-1903- 3&—4-5—6—7-8 4
6708 (50.100) But 3/8-24. . . . .+« . . 4 - . 4
6.100% PIPE & COVER ASSEMBLY, Exhaust
326771 o e e e S s 1600 1
333793 vt e SRl Rty SR 1700-1600-1900 1
335497 DY ety i W s, i 2 o L 1703-34-5 1
354453 RHD . . . . . . 1803~3A~4-5-6-7-8-
1903-34-4-5-6-7-8 1
6.101 BRACKET, Plpe
302662 (Not used on bodies 997-9}
120-120A-120B-120BA 1
315706 LHD . . . . 120C-120CA-120CD-138CD 1
215166 RN et L N i B e e 115C 1
324254 ’ « « +1600~1700-1800-1900 1
324229 . .1601 13—10 2-1701~1A-2~1801-1A-
1901-14 1
i T e R L e U S N T Ce ) N e = 1703- 3A—5 1
SRR A LR e o e L &b 1803 3A-4-5-6-7
190%-3A-4- 5—6~? -8 1
316594 BHLE -Gt % fad | haain 120C-120CD-138CD 1
316595 RHBY o el e 3 gkt aae = SRR
300501.(50.091) "U" Bolt. . . .120—120A 120B-120BA 1
200501 (50.091) ™U™ Bolt RHD., . . 120C-120CD-138CD 1t
216604 (50.091) "Y" Belt RHD, . . . . . . . . 115C 1
5504 (50.220) Lockwasher 5/16 . . .120 thra 115C 2
7864 (50.003) Clamp screw 5/16-24 x 2-1/4 hex hd
120C thru 19th Sr. 1
7006 (50,100} WNut 5/16-24 . . 120C thru 19th Sr. 1
6.1015 SPACER, Pipe bracket clamp screw
LB R N Tl I Aelea it « » 120C thre 19th Sr. 1

* Fsed on Domestlc cars without Econo Drive prior to
¥otor No. B-9850, and nn Kotorz XNo. B-9875, 5880, 0884,
9891, 9896, 9958, 9959, 9960, (1297, 11311, 11312,
11313, 11319, 11324, 11325, 11326, 11329.

** peed onr all cars not listed above.

+ U3ed on Domestic carg without Feono Drive prior lo
¥otor No. 9850 and on Nolors No. B-9864. 9880. 9884,
9891, 9896, 9958, 9959, 9960, 11297, 11311, 11312, 11313,
11319, 11324, 11326, 11329,




6.102 - 6.108 EXHAUST 6.102 - 6.108.
SUG. PER INDEX PART SUG. PER
'"N%E.x ":g_" T DESCRIPTION AND MODELS CAR R T e DESCRIPTION AND MODELS cin
EXHAUST PIPE—Continved EXHAUST PIPE—Continued
6.102 SPACER, Pipe bracket to flywheel housing cover 6.10% FLARGE, Pipe - Continued
lower assembly 373186 (50.003) Serew 3/8-16 x 1-3/8 hex hd. .1900-
333976 . . 1700-1-14-2-1800-1-1A-1900-144 1 1-14 2
6.103 CLAMP, Pipe (to muffler) 6.108 GASKET, Pipe flange
190729 . . 120-120A~120B-120BA-120C~120CA~ 300414 . . 120-120A~120B-120BA-120C-120CA-
1200D-138CD-1601-1A~1D-2 1 120CD-138CD-1601-1A-1D-2-1701-1A-
el [ Re 8 SN St e e R 115C-1600 1 2.-1801-1A-1901-14 1
323477 e A 1700-1800 1 7, by kR T L L T, 3 116C-1600-1700-1800-1900 1
Bt e W e AL A 1701-1A~2-3-2A-5-1801-14 1 L ek ORI vy il T P e 1703-3A-5 1
Zrrh s peas e B ST Bt 1803-34-4-5-6-7-8 1 141535 » 1803-3A-4-5-6-7-8-1903-34-4-5-6-7-8 1
364553 AR b e " 1900 1
364554 R LR e A H s S T 1901-1a 1
T T el M . 1903-24-4-5-6-7-8 1
7820 (50.003) Screw 3/8-24 x 1-3/8 hex hd . . . .
120 thru 115¢ 1
5394 (50.003) Screw 3/8-24 x 1-1/2. . . 1600-1—1;
10=21
302714 Plain washer 5/16 spl . . .120 thru
16th Sr. 2
6048 (H0.2%0) Lockwasher 3/8. . . . 120 thru 115C 1
5506 (50.220) Lockwasher 3/8. . . ,1600-1-1A-1D-2 1
7006 (50.100) MNut %/8-24. . . . 120 thru 16th Sr. 1
333485 (50.091) "U* Bolt. . . . . . . 1700~1800-1900 1
332484 (50.091) "U" Bolt. 1701-1A-2-3-3A~5-1801-1A-
1901-14 1
348110 (50.091) "U* Bolt  1803-3A-4-H~6-7-8-1903-
34-4-5-6-7-8 1
7305 (50.100) Nut 5/16-18 . . .17th-18th-19th Sr. 2
6.104 COVER, Exhaust pipe
326772 RS -1 2 & 1600-1700-1800-1900 1
335496 HHD Rt € B N P 1703-34-8 1
354451 RHD . . .1803-3A-4-5-6-7-8-190%-34-
4-hb-7-8 1
6.105 CLAMP, Pipe cover
141532 RHD 3/4 . .1600-1700-3-34-5-1800-3-
2)efmB-7-8~1900-3~34~4-5-6-7-8 2
6.106 EXTENSION,Plpe
309849 (Use on Bodies 997-9) . . . . . 1200 1
T e Tl D Y A 1800-1-3-4-5-6-7-8 1
311997 L AR e eov 1900=1-14 1
T R e e e s B e 190%-3A-4-5-6~7-8 1
6.107 FLANGE, Pipe
3320807 {Supersedes 300415) 120-1204-120B-
120BA-120C-120CA-120CD-138CD-
"1601-1A-1D-2-1701-1A-2-1801-14
1901-1A- 1
330800 (Supersedes 315126) .1600-1700-1800
-1500 1
223156 N ek VR T Ll 1703-3A-5 1
7833 (F0.003) Screw 3/8-16 x 1 hex hd . . . . 120
thru 16th Sr. 2
7239 £0.,003) Screw 3/8-16 x 1-1/4 hex hd . .1600
-1-1A-1D-2-1700-1-1A-2-1800-1-14 2
7240 (50.002) Screw 3/8-16 x 1-7/8 hex hd 1700-1=~
1A-2-1801-14
333781 Spacer Long screw . . . .1701-1A-2-
1801-1A 1
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